IOA IUVA World Congress & Exhibition, Paris, France — May 23-27, 2011

Assessment of the ozonation and Fenton process as a pretreatment
of a subsequent biological treatment based on respirometric measurements

Pieter Van Aken?, Jan Luytenz, Jan Degrévez, Sven Liers*

1. Associated Faculty of Technology and Biosciences, Katholieke Universiteit Leuven, Campus De
Nayer, Jan De Nayerlaan 5, 2860 Sint-Katelijne-Waver, Belgium,

Tel. +32 (0) 15 31 69 44, Fax +32 (0) 15 31 74 53, e-mail: sven.liers@mechelen.lessius.eu

2. Katholieke Universiteit Leuven, Department of Chemical Engineering, Willem de Croylaan
46/2423, 3001 Heverlee, Belgium.

Abstract

During the last decades, the industrial sector has been confronted with important challenges
[...]
	3. Development, Challenges and Validation of a High Efficiency UV Unit for Title 22 Reuse
	4. Drinking Water UV Operation Without On-Line UVT Monitoring: The Default UVT and Sensor Setpoint Approaches to Validation Jeff Bandy, Harold    
	5. Sensor-Based Control - THE Way for Safe, Energy-Efficient UV System Operation
	6. Reflections cause measureable error when calculating UV dose in a collimated beam apparatus

	Session 4. Part 3
	1. Application of UV Disinfection to achieve Enterococci - Removal at a Trickling Filter Plant
	2. Technology limitations of UV-validations
	3. Updating the Approaches in the NWRI/AwwaRF UV Guidelines: The Impacts of Water Quality and Recirculation Mode Testing on UV Validation 
	4. Constrained regularization for Lagrangian actinometry
	5. Defining UV Dose Monitoring Equations
	6. Another Intense UV Dose of Fluence – Musing on Photons
and the Vector Properties of Light 	




	Session 5. Ozone in Medecine
	Session 5. Part 1
	1. Ozone as a medical drug. Toxicity versus therapeutic
benefit. Guidelines and treatment strategies 	


	2. Ozone Oxidative Postconditioning protects against
the injury associated to Alcohol Withdrawal Syndrome 	


	3. Effects of Medical Ozone as an Anti Cancer Agent in Hepatocellular Carcinoma in Rats (A Histopathological Study)  
	4. The role of O3/O2-Pneumoperitoneum in a cardiac allograft survival study in rats    allograft
	5. Cardioprotective Effects of Ozone Oxidative
Preconditioning in an in Vivo Model of Ischemia/Reperfusion Injury 	


	6. Comparative analysis of the effect of small dozes of ozone and doxorubicin on the therapeutic pathomorphism of an experimental tumor
	7. Ozone and the periodontal health and diseases

	Session 5. Part 2
	1. Effect of ozone on TGFβ1, VEGF, FAS and TIMP2 in chronic hepatitis C patients (An immune histochemistry study)    
	2. Effect of Rectal Ozone Gas on Viral Kinetics liver functions and Liver Histopathology, in Hepatitis C Patients: A Phase II Clinical Study    
	3. Application of Ozone Therapy in the Vestibulocochlear Syndrome
	4. CT-guided Oxygen-Ozone Nucleolysis for the Treatment of Degenerative Spinal Disease - the Role of Age, Gender, Disc Pathology and Multi-Segmental Changes    
	5. Results of combined intradiscal and periganglionic injection of medical anesthetic for the treatment of lumbar disk herniation: effects on size and lumbar radiculopathy in 283 patients
	6. Correlation of plasma interleukin-1 levels with disease activity in rheumatoid arthritis with and without ozone 

	7. Application of ozone therapy in patients with knee osteoarthritis    
	8. Role of intra-articular Ozone gas injection in the management of internal derangement of the temporomandibular joint    

	Session 5. Part 3
	1. Ozone as oxidative detoxication factor in early period of burn disease
	2. Antimicrobial effectiveness of ozonated vegetable oils controlled by their total unsaturation    
	3. Importance of the Toxicological Tests in the Application and Safety of Ozone Therapy

	4. In vivo antimicrobial activity of ozonized theobroma oil
vaginal suppositories against candida albicans 	


	5. Antioxidant effects of an ozonized oil formulation on damaged-inflammatory rat skin

	6. Ozone Therapy Immunomodulatory Effect in Children with Selective Immunoglobulin A Deficiency

	7. Effect of Ozone Gas With and Without Anti-Oxidants on Viral Kinetics and Liver Histopathology, in Hepatitis C Patients: A Phase II Clinical Study

	8. Is Ozone antifibrotic? An electron microscopic study on chronic Hepatitis C patients    
	9. Effect of ozone/oxygen gas mixture on bilharzial hepatic fibrosis induced in infected mice    

	Session 5. Part 4
	1. Workshop on medical ozone therapy: How to successfully integrate ozone therapy into other clinical treatments    
	2. Ozone therapy for viral hepatitis
	3. Role of ozone therapy as an adjuvant in management of the childhood asthma

	4. Ozone therapy as a valuable component in the treatment of chronic inflammatory diseases of the female internal genital organs
	5. Special applications in practice: wound cleaning, disinfection, bagging, ozonized water/topical injections

	Session 5. Part 5
	1. Systemic application: extracorporal blood treatment, rectal insufflation
	2. Treatment with ozone in diabetic patients with periodonta abscess
	3. Ozonated saline influence on lipid and protein metabolism in patients with metabolic syndrome
	4. The usage of ozonized physiologic saline in gynecologic patients after surgery
	5. State of Auditory Analyzer in Modern Human and Its Correction Using Medical Ozone
	6. Ozone using in treatment of rosacea
	7. Ozone therapy in diseases associated with atherosclerosis
	8. Ozone Therapy in the oncology (experimental research)
	9. Retinitis Pigmentosa patients treated with ozone therapy during 20 years. Cuban experience


	Session 6. Ozone for Agrifood
	1. Ozone Clean in Place in Food Industries - Industrial validation of an Ozone Clean in Place system in a dairy industry  
	2. Ozone Clean in Place in Food Industries - Industrial validation of an Ozone Clean in Place system in a dairy industry    
	3. Some ozone applications in seafood
	4. Ozone applications in the postharvest of papaya (Carica papaya I): an alternative to Amistar fungicide
	5. Plague Elimination and Ozone Effects on Types Stored Corn
	6. Effects of ozone and UV treatment on biomass, chlorophyll  and antioxidant production in wheatgrass

	Session 7. IOA review of industry and technical news
	1. Ozone-How much is that really?
	2. Worldwide Ozone Capacity for Treatment of Drinking Water and Wastewater: A Review
	3. Accuracy of High Concentration Ozone Photometry
	4. Ozone: Science & Engineering - Thirty Three Years and Growing
	5. Ozone in Food Processing – A Forthcoming Book
	6. The Ozone Laundry Handbook. A Comprehensive Guide for the Proper Application of Ozone in the Commercial Laundry Industry

	Session 8. Applications in Wastewaters
	Session 8. Part 1
	1. Ozonation versus adsorption for organic matter removal 
and micropollutants control in urban wastewater 	


	2. Elimination of micropollutants and pathogens and formation of byproducts during wastewater ozonation: effect of wastewater matrix 
	3. Treatment of secondary municipal effluent with ozone and ultrafiltration
	4. Influence of wastewater quality on disinfection efficiency and reliability of operation of UV disinfection and ozonation
	5. UV disinfection of Waste water effluent: Goals and requirements

	Session 8. Part 2
	1. Oxidation processes for reuse of treated wastewater
	2. Comparative Evaluation of Ozonation and UV Disinfection in Municipal Wastewater Treatment Plants for Reuse Applications    
	3. Characterization of the ozonation process in the municipal wastewater treatment for reuse    
	4. Effect of Alginic acid, Peptone, NOM and Alkalinity on the O3 Process: Degradation of Cyclophosphamide    
	5. Required ozone doses for controlling pharmaceutical in Swedish WWTP effluents

	6. Degradation of emerging pharmaceuticals in water/wastewater matrix with advanced oxidation processes: a comparative study

	7. Identification of ecotoxicity caused by O3 and ClO2 treatment of wastewater

	8. Monitoring and Oxidative Removal of EDCs in Istanbul 
Wastewater Treatment Plants 	


	9. Characterization and treatment of leachates from municipal solid waste landfill
	10. O3/UV treatment of a wastewater consisting of an organic compound (phenol, xylenee or t-butanol) and sodium acetate
	11. Influence of Activated Carbon on Ozonation of Phenolic Wastewater

	Session 8. Part 3
	1. Performance of ozone for EDC removal from sewage effluent
	2. Oxidation of Mixed Active Pharmaceutical Ingredients in Biologically Treated Wastewater
	3. Comparison of the Advanced Oxidation Processes for antibiotic wastewater treatment (UV, UV/ H2O2 and O3) 

	4. Chemical and toxicological evaluation of by-products during oxidative treatment of wastewater treatment plant effluents
	5. Removal of 1,4-dioxane from landfill leachate by O3 and O3/H2O2 process
	6. Monitoring of EfOM fractions along ozonation of conventional and MBR secondary effluents by LC-OCD


	Session 9. Full scale applications
	Session 9. Part 1
	1. 12-Month UV Fouling Study on Unfiltered Source Water
	2. UV Disinfection in Germany: Results of a Field Study in Drinking Water Treatment Plants
	3. Design and Operation of UV Equipment for Large Scale Municipal Wastewa  ter Disinfection: City of Moscow  
	4. City of Winnipeg Water Treatment Program. Deacon UV Disinfection Facility - Lessons Learned from a Large Scale Installation    
	5. An improved control of the microbiological health risk of drinking water quality for Parisian consumers - the new implementation of UV disinfection on the surface water drinking water treatment plants of Eau de Paris

	6. Biodosimetry of a Full-Scale Wastewater UV Disinfection System Using Multiple Surrogate Microorganisms


	Session 9. Part 2
	1. San Francisco Begins Operation of a 315-MGD UV Disinfection Facility
	2. Implementation of UV reactors for cryptosporidium inactivation at two major plants of Paris suburban 

	3. UV Water Disinfection Systems for Canberra's Water Security Programme
	4. UV-chlorine synergy in Ukraine: case studies
	5. Energy optimization of the Seymour-Capilano UV disinfection facility
	6. Twenty Years and Nearly One Billion Dollars Later, UV and Ozone are an Integral Part of Metro Vancouver's Water Treatment System

	Session 9. Part 3
	1. UV: not just for Cryptosporidium anymore
	2. Filtration and UV-irradiation for ships’ ballast water management - water quality challenges and UV-dose requirements    
	3. Balancing Risk versus Benefit in the Selection of Equipment for Portland’s Bull Run UV Disinfection Facility

	4. Scale up of UV AOP reactors from bench tests using CFD modeling
	5. An Australian perspective of ozone and biological filtration for drinking water treatment
	6. Los Angeles Aqueduct Filtration Plant UV Disinfection Plant: Preparing for the Future

	Session 9. Part 4
	1. A Collaborative Design of a 600 MGD Drinking Water UV Facility
	2. Removal of Trichloroethylene (TCE) and Tetrachloroethylene (PCE) in a full scale ozone/H2O2/GAC plant in Switzerland
	3. Optimization of the Ozone Dosage at the Drinking Water Treatment Plant of Kluizen 
	4. Livestock Wastewater Treatment by Biological Sequencing Digestion/Dissolved Ozone Floatation/Biological Filtration

	5. Converting a Large Water Treatment Plant to Enhanced Coagulation and Biological Filtration    

	Session 9. Part 5
	1. Reconstruction of the largest WTP plant in the Czech Republic - ozone treatment system 
	2. Full-scale Test of a Static Mixer Ozone Dissolution System
	3. Retrofit of Intermediate Ozonation for Taste and Odour and Cyanotoxin Removal
	4. Ozone implementation for drinking water in the Great Lake basin
	5. Successful Ozone System Operation at San Diego’s Largest Water Plants with State-of-the-Art Controls
	6. Effects of ozone on the removal and formation of Tastes and Odors in drinking waters: case studies


	Session 10. Process development and optimization
	Session 10. Part 1
	1. Ozone Residual Meter Calibration Protocol and Results
	2. Evaluating Impacts of Inlet Piping Configuration on UV Dose Delivery
	3. Application of Real-time RT-PCR for Measuring High UV Dose
	4. Disinfection Treatment Performance Defines Ozone Automation
	5. A New Tool for Optimizing Pretreatment for UV Disinfection of Wastewater
	6. Assessment of the ozonation process under continuous flow in sewage wastewater reclamation

	Session 10. Part 2
	1. Ozone Monitoring Applications with semiconducting gas semiconducting gas sensors    
	2. The use of polymerase chain reaction - denaturing gradient gel electrophoresis to detect the survival of foodborne microorganisms after UV treatment 
	3. Evaluation of the Keitz Equation for Quantifying the Total UV Output of Medium Pressure Mercury Lamps    
	4. Effect of preozonation on ultrafiltration of meat industrial waste water
	5. Ozonated Constructed wetland for Tibetan hog sewage treatment
	6. Hybrid degradation of alkyl-phenol ethoxylate by ozonation and biodegradation
	7. Biological denitrification of drinking water in a sand filter followed by ozonation
	8. Suspended Ultraviolet Irradiation for Algae Eradication in Reservoir Water
	9. Disinfection of water and wastewater by solar, UV-A and UV-C irradiation: application of real-time PCR method

	Session 10. Part 3
	1. Ozone disinfection: main parameters for process design in wastewater treatment and reuse    
	2. Biodegradation of pre-ozonated chlorophenols using
acclimated microorganisms 	


	3. Ozone-enhanced biological treatment of landfill leachates
	4. Textile wastewater treatment by ozone integration in a Sequencing Batch Biofilter Granular Reactor 
	5. Revealing the Secrets Inside UV Oxidation Reactors: Mapping the Reactor Performance 

	6. Measurement of the Fluence rate distribution in a UV reactor using a micro fluorescent detector: Influence of different reactor walls


	Session 11. Reaction study and modelling
	Session 11. Part 1
	1. Research to reassess the low dose risks of bromate in drinking water
	2. Ultraviolet Genomic Modeling: Current Research and Applications
	3. Antibiotic Activity of Pre-Ozonated Ciprofloxacin and Sulfamethoxazole
	4. Kinetic and hypothetical mechanism of the OH• radical reaction with cisplatin
	5. A simplified analytical method for ozone born radicals monitoring
	6. Impact of Ultraviolet Irradiation on Growth of Chlorellapyrenoidis
	7. Degradation of biocide o-phenylphenol in water solutions 
	8. The molecular products of ozone decomposition in water solutions
	9. Methanol Decomposition by the Combination of Ozone/Activated Carbon
	10. Ozonation of atrazine
	11. Ozonation of imidacloprid in aqueous solutions: Reaction monitoring and identification of degradation products

	Session 11. Part 2
	1. Efficiency and Mechanism on Decomposition of Diethyl Phthalate By Ozonation
	2. Effect of wavelength on UV-degradation of N-Nitrosodimethylamine (NDMA)
	3. Calculation of UV-flux emitting by a Medium Pressure Mercury lamp
	4. Mathematical Modelling of Aqueous Ozonation Processes
	5. ESVERA: A novel finite-volume-based UV lamp emission model
	6. Use of “large volumes” in Collimated Beam for study of byproduct formation in UV and UV/H2O2 processes
	7. Different ozone damages in Escherichia coli and Salmonella enterica var. thyphimurium applying low ozone concentrations in aqueous media
	8. Effect of pH on phenol ozonation and its toxicity in Lactuca sativa seeds
	9. Physicochemical characterization of ozonated sunflower oil obtained by different procedures


	Session 12. Applications in Natural waters
	Session 12. Part 1
	1. State of the Art - Removal and Production of Tastes and Odors by Drinking Water Ozonation    
	2. Controlling the efficiency of ozone disinfection for the
production of drinking water from surface water: can aerobic spore forming bacteria be a tool? 	


	3. Kinetics and Mechanisms of N-nitrosodimethylamine formation upon ozonation of N,N-dimethylsulfamide-containing waters: Bromide catalysis
	4. Disinfection of seawater- application of UV and ozone
	5. Minimization of chlorinous odor and bromate ion formation by ozonation and Advanced Oxidation Process (O3/H2O2 process) with an ozone bubble contactor
	6. Oxidation of taste and odor compounds and bromate formation during ozonation and the advanced oxidation process O3/H2O2
	7. Characterization of by-products issued from ozonation of Acetochlor
	8. Ozonation of benzotriazoles

	Session 12. Part 2
	1. Can UV Protect the Public from Adenovirus in Drinking Water?
	2. Sustainability Analysis for the Implementation of an
Ultraviolet Disinfection System in a Low-Income Community 	


	3. Photocatalytic Reduction of Nitrate in Water Using Commercial Titanium Dioxides

	4. Advanced Treatment for Impaired Water Supplies: When AOPs are the Best Option

	Session 12. Part 3
	1. Influence of applied extraction method and genotoxicity test on detection of genotoxic by-products after UV-oxidation treatment of water    